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Type/Model:
HISHk: GSP112648
3,7V 1500mAh 5,55Wh

Name of samples: Rechargeable Li-ion Battery
B A Bk ] 7e HUAE I 1 L

Color: Silver Physical shape: Prismatic

FE B R FERTEAR: AR

Commissioned by: Guangzhou Great Power Energy | Manufacturer: Guangzhou Great Power Energy &
& Technology Co., Ltd. Technology Co., Ltd.

ZAERAL: TN SR RE VR R R A PR 2 7 HAE R TN RE YRR A A B 2 7

Commissioner address: No0.912, West Village | Manufacturer address: No0.912, West Village
Segment, Shiliang Road, Shawan Town, Panyu | Segment, Shiliang Road, Shawan Town, Panyu
District, Guangzhou City, Guangdong Province | District, Guangzhou City, Guangdong Province

511483, P.R. China 511483, P.R. China

ZACR AL T A XIS T R (TOA | dlE sk 7N S DTS T R B (PO BO
B 912 % 912 5

Classification of test: Commission Test Quantity of sample: 44 cells

K5 ZEHEHA FE AR 44 S

Tested according to: Sample identification:

MRAAR#E: ST/SG/AC.10/11/Rev.7/Section 38.3 FERARIRFF 5 cl#~cad#

Means of receiving: Submitted

Receiving date: .
by commissioner

PEAFEI: 2021-03-15 BT BEIR L
Completing date: Test item: 8 items
SEMH: 2021-04-01 MRTH = 8 1

Test conclusion:
R 25 18

The Rechargeable Li-ion Batteries submitted by Guangzhou Great Power Energy & Technology Co., Ltd.
are tested according to Section 38.3 of the Seventh revised edition of the Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.7/Section 38.3). The test items are full items. The test results comply with the relevant
requirements of the standard.
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Title: Manager
e NHR S5 23
Approved by: Huang Kun Reviewed by: Zhang Siyao Tested by: Deng Junzhao
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Description and illustration of the sample:

FE it W At

The sample’s status is good

FEGR R AT

Cell Dimensions/H:8 )R <) 11,0mmx27,0mmx46,0mm
Test item Sample No. State Remark
g H FE g5 RE #E

at first cycle, in fully charged states

F AT EBE RO A YR R RS
T.1~-T5 after 25 cycles ending in fully charged -
c6#~c10# states

2 25 NACE Fo RO A ] 8 e A RS
at first cycle at 50% of the design rated
capacity

CLIA~CISH | A 5 2 i R 0 76 P W 2
A 50%

cl#~ch5#

.6 after 25 cycles ending at 50% of the i
design rated capacity
CLOH~C20% | 45 25 A2z 14 7 i H R 0 78 1L B e 15
JE A 50%
using undamaged
at first cycle, in fully charged states samples previously
_ CUCH | g A BRI AT BRE | g s 61 m g

TR HIAE it

after 25 cycles ending in fully charged
c41#~c44# | states

55 25 AN A HBCR A I 58 A A HURES
at first cycle, in fully discharged states
C2LAC30R | oA 5 Fn MO 5 L R '
T.8 after 25 cycles ending in fully discharged
c31#~c40# | states -

55 25 A 78 AR A I 8 TR S

Description of the deviation from the standard, if any:
IS5 AT B bR AE I U B

Remarks:
ik

Throughout this report a comma is used as the decimal separator.

A LR S A N UL

The Rechargeable Li-ion Batteries submitted by Guangzhou Great Power Energy & Technology Co.,
Ltd. are single cell batteries. According to the standard, a single cell battery is considered a “cell” and shall
be tested according to the testing requirements for “cell”.

JPH R BE YA 5 A7 A PR 2 ) T 1 RT 7 FL B 0  RLLR FR EUR . AREARAEZESR, L Lt
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Photos of Samples and Labels/# & BB F &iniR

Single Cell Battery /31 Hijth  (GSP112648 3,7V 1500mAh 5,55Wh)

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
) EER WAL R H e
38.3.4 Procedure/iRE b5 -
Test T.1: Altitude simulation/iR5& T.1: =B

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hours at ambient temperature (20+5°C)/ Bt A LB AE IR FE A 2045°C, KA
JEJINAKT 11,6kpa (UFREE I AE AT 6 A4S /Ni

Requirement/kr i 5K :

1 Cells and batteries Mass loss limit: <0,2% /¥4 5i | The samples c1#~c10# :

=1<0,2% No leakage, no venting, no
38.3.4.1 L di bl P

2 Open circuit voltage not less than 90%, The | diSasseémbly, no. rumpture

requirement relating to voltage is not applicable to | and no fire/ 4i 5 A

test cells and batteries at full discharged states. C1#~CLO#MIFE fih: TLIRI

I K8 5 B R AN T B R R B R 1y 90 | CHEU TRRAR L SRR UL

% SRS Fi] T 52 458 L G I A L S BRI KR

3 No leakage, no venting, no disassembly, no Th? data is shown in Table

rupture and no fire K CHLIE) MBI, JoHE | T/ABEE AR L

S o R LR T E KRR AR

Test T.2: Thermal test/iA%: T.2: EERYK

Test cells and batteries are to be stored for/ B it £7-fif 26 {440 R

1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —40+2°C(6h)

IXF /NS AT — IR EEE 3R 72+2°C(6h) —-40+2°C (6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —-40+2°C(12h)

[ TR AR B — VORLE ARy 7242°C(12h) —-40+2°C (12h)

2 The maximum time interval between test temperature extremes is 30 minutes/i

£ Bt 483 B K [) By ) 1] 5 30min

3 This procedure is to be repeated 10 times/=E & 10 /X fE#H

4 after which all test cells and batteries are to be stored for 24 hours at ambient
38340 |temperature (20+5C)MRI4IAUS, HLLAE 20£5°CIA3AF T FdE 24 M p

Requirements/frifE £ 3K
1 Cells and batteries Mass loss limit: <0,2% /#/51 | The samples c1#~c10# :

H#1%:<0,2% No leakage, no venting, no
2 Open circuit voltage not less than 90%, The | disassembly, no rupture
requirement relating to voltage is not applicable to | and no fire/ 4 2 A

test cells and batteries at full discharged states. ClH~CLORIIRE e TolR YK«
FE it a0 S5 T 36 e RIS T B BT T B i 90 | ToHES.. Tfffk. TR,
% JE B SR ANE ] T 58 28058 HL I R T MT LR K T KI5

3 No leakage, no venting, no disassembly, NO | tha gata is shown in Table
rupture and no fire 1 JHE 3 1

R (il BOEIRWE. THES. R, T | SRR

KT KRR HRE

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

'Y

Result

MRS R

Requirements

PRHEBER

Verdict
Hlrg

38.3.4.3

Test T.3: Vibration/i&% T.3: #&zh

1 Cells and batteries are firmly secured to the platform of the vibration machine /H
AN 7 [ M 2 AR R BN 5 (G T b

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/#Rzh A IEsZ e, LA 7Hz 40
£ 200Hz, RJELERD IR THZ —MER, —DMERFFEE 15 70 Br A0 Bl 1%
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0,8mm (1,6mm total
excursion) and the frequency increased until a peak acceleration of 8g, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / X} T~ HUGHIN R Ll : M 7THZ FF46, DL 1g, FOUE
EINE L RFFAA, ERILE] 18Hz. AR IRIERFFE 0,8mm (EWA 1,6mm)
I HARR I I E 2] H I 89, MG INIEIE (K2 50HZ) o SAJEIRFR 89y, MU ME hinE
B, BRGNS 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0,8mm (1,6mm total excursion) and

the frequency increased until a peak acceleration of 2g, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is

increased to 200Hz. / X KAH: M 7Hz JH46H, LA 1g, USRI FE AR FFA
A5, BHIFAF) 18Hz. A5 HIRIERFFE 0,8mm CEAE 1,6mm) Jf HATRE i &
I 29, FIEEAENERE (K2 25Hz) o SAJGIREF 29, EE IR A, B RIS
%] 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /PAIRZN ) A —AN T [a) 0 200 2 TR BLAE AR
P, XA S A=A AR EL DT 10 EABFE 12 Ik, AT 3 AN, 3R 9/
i

Requirements/frifE £ 3K

1 Cells and batteries Mass loss limit: <0,2% /FF i i
E115<0,2%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to
test cells and batteries at full discharged states.

FE it ge 5 I 6 H s S AMIS T B30 A T 28 f A 1Y) 90
% W B SRANE T 76 42 58 F ) L A LS

3 No leakage, no venting, no disassembly, no
rupture and no fire

Fedh (R M. BHFR . ok, JoiR bl
BT KRR A

The samples c1#~c10# :
No leakage, no venting, no
disassembly, no rupture
and no fire/ m 5 N
C1#~CLO#IIFEN . ToIWTR
THER MR iR L
N TcHE KIS

The data is shown in Table

LA IR 1

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict

B PRHEBER MRS R Al

Test T.4: Shock/iR%: T.4; s

1 Test cells and batteries shall be secured to the testing machine/ A% [ 1 FE 42 [
SE AT AR LRSI L LR ot ) A SRR D
2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,
and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine
shock of peak acceleration of 50 g, and pulse duration of 11 milliseconds. / %}/
LAy 1500, 2 IESZ R fE Ry, kb dEs: 6 =40, KAHIEAA 2K
KIESE 500, Ak RS (8] 11 220 i) IR 5% it o
Small batteries shall be subjected to a half-sine shock of peak acceleration of 150
100850
mass
milliseconds, large batteries shall be subjected to a half-sine of peak acceleration
30000
mass

dn (or Acceleration(gy)= [ ) which is smaller) and pulse duration of 6

of 50 g, (or Acceleration(g,)= ( ] , Which is smaller) and pulse duration of

11 milliseconds/xH 45 Bty LG 150g, (%5 (100850j R EUMED) [ TE
mass

SLH IR FE R, KR RESE 6 AP, KA AR 2 K KN E 509, (25

38.3.4.4 30000 5 ‘ . "
( j HEEUMED AR RS 1] 11 22 R0 0 52 b o

mass

3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/4EA™ H i 5% F it 2H.
JRAE = A AR 3 EL IR HL 22 2 07 S (0 IR 7 [l 4852 =k b ily, 3R AE T 114252 =K
ek, Lz 18 b
Requirements/Fr# 5K .

1 Cells and batteries Mass loss limit: <0,2% /Ff i Jii
E115<0,2%

2 Open circuit voltage not less than 90%, The

requirement relating to voltage is not applicable to
test cells and batteries at full discharged states.

FE dt 106 5 T r L AR T B BT T LIS 1R 90

The samples c1#~c10# :
Acceleration=150g,

No leakage, no venting, no
disassembly, no rupture
and no fire/l % 5 N
CL#~CLOH#IFE i -

% M SRS P T 55 45 o 1) HL AT FL S VE{ELINIE 2= 1509,

3 No leakage, no venting, no disassembly, no | L. THF <. Tk,
rupture and no fire TR L T KIS

ﬁnﬁ'z CRED BRI B, offie. oL The data is shown in Table
K THE KRR RE 18R R 1

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

'Y

Requirements Result

PRHEBER MRS R

Verdict
Hlrg

38.3.4.5

Test T.5: External Short Circuit/iR&% T.5 : /MR EE

1The cell or battery to be tested shall be heated for a period of time necessary to
reach a homogeneous stabilized temperature 57+4°C/fin# Bt sl e ke 5 B 275
JERSEAE 57+4°C

2 The cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°CLFE i IE SR A /NT 0,1Q (e B BE ] B AT 400, FE i Y
HPRIRFERE B 57+4°C 2 JG RFFREOIRES 1L/ L E.

3 The cell or battery must be observed for a further six hours for the test to be
concluded,

TR} B B R A 2B — A WL 5 6 /NI A RE TR 458

Requirements/tiHEE K ;
During the test and within six hours after test ,the The samples c1#~c10#:
cells or batteries no disassembly, no rupture
ERIR I FE R DL K 2 )5 6 AN/ P, HUSECHRRES: | and no  firel & B A
1. External temperature not exceed 170°C CL#~CLO#MIFF it TCAFRAA

. N . Z > J M
SRR FE AR 170°C ML ST KR
. . The data is shown in Table
2. No disassembly, no rupture and no fire. .
Y, o tip LA8GR W 1

TR TR E KIERE.

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
] PREEER WAL R H e
Test T.6: Impact / Crush / &% T.6: EH/FE P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
i GEMHTERANT 18 ZK M B IY /i)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
FEIRGGAE i FH ) FESO BB ) RS TR E — SP3BT Y- 1o |

2 A 15,8 mm diameter bar is to be placed across the center of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample./#—E& N
15,8mm B ANEEN B i st FRCE S, B BTN 9,1kg IR M 6142,5¢cm
) e LV T R

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm + 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample N/A
is to be subjected to only a single impact./ #5325 AL, Yh N 5 T (1) 2= 1
AT H SRR O BAR 15,840,1 K MR MMM EE . BF— MR
g — k.

Requirements/tiHEE K ;

1 Cells external temperature not exceed 170°C. s
B P Y Y o vy 2 T ik B8 S AN i 170°C

2 No disassembly, no fire within six hours of this -

test
WIRAHRE 6 NI Z P, RUESAT IR S U N T %
AT KGR

38.3.4.6 Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ $s GEHTBAE. 8%, /A0 ik 548/ T 18 2K i RAE Hit)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below

is reached. / R Hh BT FIBIEAE AP T IR 6% e, HF R 1 BEE MR, 7228
— N S R KA 1,6 BORIFD . BEEFRSREAT, BEBIHBLLT =FE
(a) The applied force reaches 13 kN + 0,78 kN. / Jiinft /175 %) 13kN+0,78kN

(b) The voltage of the cell drops by at least 100 mV, /it [ B T B& % 2 100 24k
(c) The cell is deformed by 50% or more of its original thickness./H it A8 ik JR 44
JEE 1) 50%LL I P
2. A prismatic or pouch cell shall be crushed by applying the force to the widest

side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the

longitudinal axis. /A% a8 2 it N M\ fe B PR — Tt s o L0 /468 T3 02 L )92 DG
PR I T o BT SN 5 G\l LI 7 1 e s
Requirements/Fr# 3R .

1 Cells external temperature not exceed 170°C. Fiith Th%_samplesbﬁll#;cZO#;; ;
B P ) 5 o6 2 T U EE I8 S i 170°C no disassembly and no fire
2 No disassembly, no fire within six hours of this gﬁij‘j CLLH#~C20#K) B i
test %ﬁﬁiﬁx\ %%kﬂjﬂ»%{
RIS 6 M2, SR AR | s S 1 Shown in Table
ERTCE KGR KA '

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
B PREER WA R Hlrg
Test T.7: Overcharge/iR% T.7: T EFH
1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/LA 2 % fillit | 77 1 e K47 25 78 F FELIRGH A il 78 F
2 The minimum voltage of the test shall be as follows/ A< iR 46 % /]s B K WL R 3
a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V/ {1
I EZHEFE R e s AN 18V, RIS R FE F
I B2 | 5hR E e K78 B L R (P A Bl 2 22V .
> R N The voltage of the test is
, 8,4V, and the current is
b) When the manufacturer's recommended charge | ; £5
voltage is more than 18V, the minimum voltage of | | . s
38347 the test shall be 1,2 times the maximum charge LUy 8,4V, LY P
34T voltage/ 5L FHEFE 7S AR RIS 18V, Aitd | 1OA
(i /N LR R N ) K AR e IR R R LR 1,2
o
3 Tests are to be conducted at ambient temperature
20£5°C, The duration of the test shall be 24
hours/20+5°C UM BEIIE T, IGHFEL 24 /i
Requirements/f7#E 3K The samples
. . - Cl#~ca# ,cAl#~cad#:
No disassembly and no fire within seven days of
this test For voltage data before
RIGREIE RIS RIAYR 7 K, SOOI | (o5, Soe 2018 3./ il
KILG R _
no disassembly, no rupture
and no fire/%w 5N cl#~ca#,
CALl#~cAd# If FE i . T R
&, ToE KGR
Test T.8: Forced discharge/iR% T.8: 3&%IH
Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer,
2045°CINMAERIRE N, R A EERAE 12V B E B IE ATl ER
FLIR SR AL 25 B MRS ) 4G HL IR i | 48 58 I B R FL -
The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
38.3.4.8 discharged for a time interval (in hours) equal to its rated capacity divided by the P

initial test current (in ampere)
T 7 B TBOHE R VA B A BB e s B ) R /N D R ) SO IR TS, R L
(PR RN ] NI AEIUE B B BR DI R (%5

Requirements/fr i E sk : The samples c21#~c40#:
. . - no disassembly and no
No disassembly and no fire within seven days of fire/ 41 2 )y c21#~cA0# 1)
thistest =~ BESh: TEMEAE. T K
IR MR RIE h IR 5 7 RN, BGMEMTE | ¢
KR KA The data is shown in Table
A18HE WK 4

LTC-R-4279-UN38.3-B0
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Tablel: T1~T5/5 1. X% 1~5e 5

Test T.5:
Mass ocv Tes;i;'jl:a'?‘ig'rt#de Test T.2: Thermal test/ Test T.3: Vibration/ Test T.4: Shock/ ShE>r<tteCrir:al it/
Sample | priorto | priorto \ . R T.2: BERK R T.3: /3 R T.4: phay >nort Lircu
) ) R T.1: BHEED R T.5 78
No. test /iR | test iRk o
Fhhi S KRR Ll Change Change Change Change 0
£(9) (V) | Mass loss(%) 9 Mass loss(%) 9 Mass loss(%) 9 Mass loss(%) g Temp. (°C)
W B (06 ratio [ ratio B (0% ratio B (0% ratio } .
PERRD | weteoe) | RO | wipoe) | IR | i) | REPROE) | g | BECO)
cl# 23,765 4,188 0,000 99,74 0,025 97,97 0,000 99,95 0,000 99,95 59,7
c2# 23,922 4,186 0,000 99,74 0,020 97,94 0,000 99,95 0,000 99,95 61,4
c3# 23,932 4,187 0,000 99,76 0,025 97,92 0,000 99,95 0,000 99,95 60,6
ca# 23,941 4,189 0,000 99,74 0,025 97,97 0,000 99,93 0,000 99,95 59,2
cH5# 23,849 4,185 0,000 99,76 0,020 97,89 0,000 99,95 0,000 99,98 62,3
co6# 23,914 4,187 0,000 99,74 0,025 97,96 0,000 99,95 0,000 99,95 60,8
c7# 23,962 4,186 0,000 99,74 0,025 97,92 0,000 99,95 0,000 99,95 59,2
c8# 23,937 4,188 0,000 99,74 0,029 97,99 0,000 99,95 0,000 99,95 60,6
co# 23,908 4,188 0,000 99,74 0,025 97,97 0,000 99,95 0,000 99,95 61,4
cl0# 23,894 4,186 0,000 99,74 0,029 97,89 0,000 99,95 0,000 99,95 61,9

LTC-R-4279-UN38.3-B0
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Table2: Crush /3 2: %

Saii;p.j'eé\lo' cl1# c1o# c13# cl4# c15# cl6# c17# c1s# 194 c20#
Test T.6: L
OCV prior to test /
CrushikB | e DO\ 3,702 3,704 3,707 3,709 3,703 3,700 3,712 3,706 3,704 3,707
T.6:HE = -
Ti;”;; ((g)) 23,6 23,9 23,7 238 236 23,7 23.4 236 23.9 235
Imys=4
Table3: Overcharge Test of batteries/ & 3 i & 78
OJ:rSCth;;; ) Sa§p%e$°' cl# co# c3# ca# cAl# ca2# cA3# ca4#
o]
R T.7: ﬁ i
ﬁﬁﬁ% %%ﬁg’ggo(t\fft "' 4184 4,188 4,186 4,182 4,187 4,185 4,187 4,186
54 D
Table 4: Forced discharge / % 4. 3 i i F
Sa;;pcl,e%l\lo' c21# 224 c23# c24# co5# c26# co7# co8# c29# c30#
Test T.8: ocv p?inor to test
Forced T R PR (v 3,452 3,457 3,454 3,450 3,461 3,453 3,457 3,460 3,455 3,452
discharge / g ’Mﬁjl N\( )
R T.8: a;;pnec, o c31# 324 33t Cc34# C35# c36H# C3T# 38t c39# cA0#
R THI R T
OCV prior to test /
RIS 3,458 3,456 3,451 3,459 3,456 3,457 3,453 3,456 3,462 3,455

LTC-R-4279-UN38.3-B0
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= 50
Important

I e iR DAZIE & o
The test report is invalid without the official stamp of CVC.

2. REKRRAEEBHFEIE, AR H AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AR AHAEN . AR N KA N A 44 TE R
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. ARG IRETCRL
The test report is invalid if altered,

5. XN A A A, LTI B 2 R R P Al A R H
Objections to the test report must be submitted to CVC within 15
days,

6. AR A DO E ARG A7 5T
The test report is valid for the tested samples only.

7. HERAC IR R HEEA R, PR, PRl
“NIAFR G .

As for the Verdict, “-” means “no need for judgement”, “P” means
“‘pass” , “F” means “fail” and “N/A” means “not applicable”.

wr IR F7 IR CUA BT B2 A FIET R PRI HOZ 2P i i 2 2 o %

The test data and test results given in this test report should only be used for purposes of scientific
research, teaching and internal quality control when the CMA symbol is not presented.

#o bk TURATMHRRAOT R KIERE K 35
IR MM E XL AR 179 5 H FHm R E I D

Address: No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou,
Guangdong, China.
Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road,
Huangpu District, Guangzhou, P. R. China.

H  1%(Tel): 020 32293888

f&  H(FAX): 020 32293889

HE B 2k i (Post Code): 510663

E-mail: office@cvc.org.cn

http://www.cvc.org.cn
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